
Model : DUEDLG7500IR 
7500W Inverter generator

Picture may not reflect the exact model

Equipment parts manual 



2



3

No. Part number Description Qty
1 DUP111003000915 ENGINE ASSY DH300B 1

2 DUP94552 FIBERGLASS TUBE 1

3 DUP506868 TRI-FUEL SWITCH PRESS BLOCK 1

4 DUP500018 RECOIL HANDLE 1

5 DUP500017 RECOIL HANDLE COVER 1

6 DUP503026 ISOLATION PAD 2

7 DUP500942 FUNNEL 1

8 DUP506985 SELECTOR SWITCH 1

9 DUP91336 BOLT M6×35 4

10 DUP507208 PROTECTIVE COVER 4

11 DUP94091 FLAT WASHER 2

12 DUP92078 SCREW M6X16 41

13 DUP545331 PRESSURE REDUCING VALVE 1

14 DUP95838 LOW PRESSURE HOSE 1

15 DUP506828 SHORT WIRE 1

16 DUP94003 TOOTH WASHER∮6 3

17 DUP506391 TRI-FUEL SWITCH MOUNT 1

18 DUP506814 FUEL TANK 1

19 DUP245406-126 ONE WAY VALVE ASSEMBLY 1

20 DUP503033 PULL ROD SEAT 1

21 DUP94402 FUEL LINE CLAMP 2

22 DUP94408 FUEL LINE CLAMP 3

23 DUP500019-116 PULL ROPE GUIDE PLATE 1

24 DUP504072 FILTER 1

25 DUP506819 BATTERY HOLDER 1

26 DUP503028 FUEL CAP 1

27 DUP503671 FUEL TANK FILTER 1

28 DUP504071 RUBBER SLEEVE 1

29 DUP506662 LIFTER 1

30 DUP506663 LIFTER 1

31 DUP506809 LIFTER 1

32 DUP50280080 SECONDARY PRESSURE REDUCING VALVE 1

33 DUP506810 LIFTER 1

34 DUP506666 THE BEAM 1

35 DUP506813 THE BEAM 1

36 DUP503077 FILTER 1

37 DUP95168 BREATHER HOSE 1

38 DUP97710 FUEL LINE 1

39 DUP97704 FUEL LINE 1

40 DUP506805 PANEL REAR COVER 1

41 DUP506806 BOTTOM PLATE 1

42 DUP506816-116 KNOB 1

43 DUP92012 SCREW  M5*18 4

44 DUP506675 THE BEAM 1

45 DUP506817 BAFFLE 1



4

No. Part number Description Qty
46 DUP506802-175A LEFT PANEL 1

47 DUP506769 CONTROL MODULE ASSEMBLY 1

48 DUP553129 INVERTER MODULE 1

49 DUP506683 BRACKET 1

50 DUP506815-052 DECORATIVE BOARD 1

51 DUP506803-175A RIGHT PANEL 1

52 DUP506804-126 TOP COVER 1

53 DUP94411 FUEL HOSE CLIP 2

54 DUP94418 RUBBER SLEEVE 1

55 DUP506808 PLUG 5

56 DUP506658-116 WHEEL COVER 2

57 DUP506659 WHEEL 2

58 DUP553251 PANEL ASSEMBLY 1

58.1 DUP6387 CHARGING SOCKET 1

58.2 DUP6502/6408 SWITCH 1

58.3 DUP9032 ECO SWITCH 1

58.4 DUP9369/9456 USB 1

58.5 DUP6257 EC08 CHARGING MODULE 1

58.6 DUP536003 ONE PUSH BOTTON SWITCH 1

58.7 DUP9021 VOLTAGE RESET SWITCH 1

58.8 DUP6032/6676 SOCKET 1

58.9 DUP6441-20/6404 THERMAL PROTECTOR 1

58.10 DUP6441-30/6404 THERMAL PROTECTOR 1

58.11 DUP9358 MULTIFUNCTION TABLE 1

58.12 DUP6015/6679 TT-30R RECEPTACIE 1

58.13 DUP6525-30/6404 BIPOLAR CIRCUIT BREAKER 1

58.14 DUP6434-25/6406 BREAKER 1

58.15 DUP9193 PARALLEL SOCKET 1

58.16 DUP6241/6678 AMERICAN 4 HOLE INDUSTRIAL SOCKET 1

58.17 DUP9132 GROUNDING BOLT 1

59 DUP506818 FUEL SLOT 1

60 DUP506807 PLUG 1

61 DUP506673 ISOLATION SUPPORT 4

62 DUP599302 ANCHOR EAR 3

63 DUP91460 BOLT M6*25 4

64 DUP503782 FUEL NOZZLE 1

65 DUP92328 BOLT  M4*12 2

66 DUP506800-126 LEFT FRAME 1

67 DUP99506 SCREWDRIVER 1

68 DUP506674-506 HANDLE 2

69 DUP506811 BRACKET 1

70 DUP500060 LOCK CLIP 37

71 DUP500661 BLIND RIVET 2

72 DUP99033 SPARK PLUG SLEEVE 1

73 DUP94166 AXIS CHECKING RING 2



5

No. Part number Description Qty
74 DUP506680 BRACKET 1

75 DUP553254 DEPUTY WIRING HARNESS 1

76 DUP599099-126 COVER 1

77 DUP553097 SHORT WIRE 1

78 DUP504237 CLIP 10

79 DUP503035 PULL ROD ASSEMBLY 1

80 DUP511007 BATTERY 1

81 DUP90026 NUT  M8 2

82 DUP90019 NUT  M8 16

83 DUP91327 BOLT M6*12 24

84 DUP506254 BATTERY WIRING ASSEMBLY 1

85 DUP506927 MICROSWITCH 1

86 DUP506682 SEALING RING 1

87 DUP91306 BOLT M6*25 2

88 DUP91825 SCREW M5*12 12

89 DUP92005 SCREW M4*12 3

90 DUP92032 SCREW M4*16 1

91 DUP94217 FLAT WASHER 2

92 DUP99519 BEARING CLIP 8

93 DUP506801-126 RIGHT FRAME 1

94 DUP99585 FIXED WRENCH 1

95 DUP99754 OIL BOTTLE ASSEMBLY 1


